.MAH.ARASHTRA POLLUTION CONTROL BOARD

Minutes of 4® Technical Committee Meeting (2022-2023) 1 Sitting , for certification about “No Increase in Pollution Load” for getting exemption
from going through the entire EIA process i.e for assessment of application of under change in Product-Mix.

Date 10" March, 2023
Venue: Hybrid Mode, 4th Floor, Conference Hall, Kalpataru Point, Sion, Mumbaij.

Technical Committee Members present for the meeting:

L. Dr.).B.Sangewar, Assistant Secretary (Tech), MPCB Chairman
2. Dr. V. M. Motghare, Joint Director (APC) Member
3. Dr. Y.B. Sontakke, Joint Director (WPC) Member
4, Dr.B R. Naidu, Ex Zonal Officer, CPCB Member
5. Shri. N. N. Gurav, RO(BMW) Member convener
[...]
2. Change in Name in Environmental clearance issues by SEAC vide dtd. 14/05/2019,

3. Consent to Operate accorded by the Board vide Consent Order No. BO/AST/ UAN No. MPCB-CONSENT-0000033634/A/CC-
1808000034, Dated 01/08/2018 valid up to 30/04/2020.

4. Corrigendum in the Consent to Operate issued vide no. BO/AST/RO-AD/ MPCB-CONSENT_Ammend-00000001122/R/CC-181 1000044,
dated 27/11/2018.

5. Change in name in Company of M/s Amri India Pvt. Ltd. to MJs. Albany Molecular Research Hyderabad Research Centre Pat. Lid. vide
MPCB/AS(T)Amendment/TB-1905000030, Date 17/05/2019.

6. Minutes of 4th meeting of Technical Committee (2020-21) & Minutes of 6th meeting of Technical Committee {2020-21) for assessment of
application of under change In product-mix held on dated 20/06/2020 & 31/10/2020 respectively,

7. Minutes of 6th Consent Committee Meeting of 2019 2020, held on dated 02/07/2020.

8. Industry's Request letter vide dtd. 22/07/2020 for resubmission of revised Presentation before Technical Committee under Change in
Product- Mix dtd 31.10,2020.

9. Minutes of 13th Consent Committee Meeting of 202G-21 » held on 01/0212021, 12/02/2021 & 25/02/2021

10. Amendment in consent to operatz for change in name from M/s Albany Molecular Research Hyderabad Research Centre Pvt. Ltd. to Mys,
Curia India Private Limited. Vide dated 15.06.2022

Minutes of 4¢ Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd, 10th March 2023

W/

Page 36 of 94



Project details:

MAHARASHTRA POLLUTION CONTROL BOARD

A. Production Details:

Sr. No. New Product Name Existing Proposed Total
Quantity Quantity Quantity Remarks
(MT/M) (MT/M) (MT/M)

1. Furosemide 15 - 15 No change
2. Isosorbide-5-mononitrate 6 - 6 No change
3. Dilute Isosorbide-5-mononitrate (10% to 90%) 10 - 10 No change
4, 4-isothiocyanato-2-(trifluoromethyl}  benzonitrile -

(MDV31 0)6_ 6) [MD(V- 6] Y 4.5 4.5 No change
5. Diatrizoate Sodium 6 - 6 No change
6. Diatrizoate Meglumine 6 - 6 No change
7. Propranolol Hydrochloride 2 - 2 No change
8. T-acetyl-1,2,4,6,7,8,12,13,14,15,16,17- -

dodecahydrospiro [cyclopenta[a]phenanthrene- | 3 3 No change

3,2°[1,3]dioxolan]-17-yl acetate (Ketal Acetate)
9. Anecortave (SHC) Hydrocortisone Base (HC) or -

Tetraene Acétate ()2TR) 3 3 No change
10. (R)-2,7,8-trimethyl-2-((4R,8R)-4,8,12- -

trimethyltridecyl})  chroman-6-01 or D-a-

Tocoph};ryl polj;ethylene glycol succinate Vitamin- 3 3 No change

E TPGS
11. Solifenacin Succinate 2 - 2 No change
12. Fesoterodine 1 - 1 No change
13. Deferasirox 2 - 2 No change
14. Fluticasone Furoate 2 - 2 No change
15. Indacaterol 2 - 2 No change
i6. 2-Acetate 6 - 6 No change

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Polluticn Load” dtd. 10th March 2023
Page 37 0of 94

A Sy



MAHARASHTRA POLLUTION CONTROL BGARD .

17. Etlllyl 2,4-dihydroxy-6-pentytbenzoate  (Ethyl 5 9 No change
Olivetolate)
18. (18,4R)-1-methyl-4-(prop-1-en-2-yi)cyclohex-2-
enol (Menthadienol) 2 2 No change
®. 2-(4-chloro-3-(chlorosulfonyl)benzoyl)benzoic
1 hy
acid (Chlorthalidone Intermediate-1/ intermediates | .~ 15 No change
28. (4S8-trans)-4-(N-acetyl-N-ethylamino)-5,6-dihydro-
6-methyl-4H-thien+(2,3-b)-thiopyran-7,7-dioxide | 5 5 No change
(Chiral Acetamide)
2. 2~(Formamido-1,3-thiazol-4-yl) glyoxylic acid
AZTH3 intermediate 3 3 No chang
22, 2-Mercapto-N-methylbenzamide 3 3 No change
23, Citarabine intermediate 5 5 No change
24, 2-3((3-Fluoro-4-(methylcarbamoyl) phenyl)
amino)-2-methylpropanoic acid (MDV 4) 6 6 No change
25. 4-Bromo-2-fluro-N-methyl benzamide MDV-2 8 8 No change
26, 6-Chloro 3 methyl Uracil (CMU) 2.5 2.5 No change
27. 5-Bromo-2-(2-methyl-2H-tetrazol-5-yl)pyridine 3 3 No change
(DA-3)
22, Acetyl Benzyl Amine 15 i5 No change f
b2 R Sodium benzofuran-6-carboxylate (Synthon A) 4 4 No change :g
. 2-(tert-Butoxycarbonyl)-5,7-dichloro-1,2,3,4- '
tetrahydroisoquinoline-6-carboxylic acid (Synthon | 4 4 No change
B)
3t Benzyl 2-amino-3-(3-methylsulfonyl)phenyl)
propanoate Hydrochloride (Synthon C) 4 4 No change
o . - —
3 {S)-methyl 2-methylpyrrolidine-2-carboxylate 3 3 No change
Neuren-4
Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Lead™ dvd. 10th March 2023
Page 38 of 94

\&'/

Sangye



MAHARASHTRA POLLUTION CONTROL BOARD

33. (S)-dibenzyl  2-((S)-1-(2-(benzyloxy) carbonyl) -

amino) acetyl)-2-methylpyrrolidine-2- | 3 3 No change

carboxamido) pentanedioate Neuren-7
34. Propionyl Chloride 15 - 15 No change
35 2-Amino-5-bromo Benzoxazole [ML 737] OR tert- -

butyl (5-bromobenzo[d]oxazol-2-yl) carbamate or ( | 4 4 No change

BOC-ML737)
36. 4-Amino pyrazolopyrimidine [ML739] 6 - 6 No change
37. Bromoflure methane (BFM) 0.5 - 0.5 No change
38. Benzyl 2-bromo ethyl ether (BBEE) 0.75 - 0.75 No change
39, 1,6-Di Bromo hexane 540 - 540 No change
40, 5-bromo-3-methyl-6-oxo-1,6-dihydropyridine-2- -

carboxamide (Methyl analogue of pyridine der)

(€FT000776) OR  N-(6-aminopyrimidin-d-y1) | : No change

cyclopropanecarboxamide (eFT000775)
41, 1-(benzyloxy)-4-bromoe-2,5 dimethoxybenzene

Compound 4 (SGL Chemistry) 2 0 0 Deleted
42, N,N-bis(2.4-dichlorobenzyl) hydroxylamine -

(Compound 1534 Water villie) 6.5 6.5 No change
43, tert-butyl((1s,4s)-4-aminocyclohexyl)carbamate -

[BOC - CIS -Diamine] 3 3 No change
44. 2-(4-(benzyloxy)-3-nitrophenyl)oxirane -

[Borregaard NSO 3 3 No change
45, 6-((2-(3,4- dihydroxyphentll)-4-oxo-4H-chromen- -

3-yloxy)-6-oxohexanoic acid [NP-202] 3 3 No change
46, Miconazole Nitrate 1 - 1 No change
47. Timolol Maleate (Timolol) 1 - 1 No change
48. Warfarin Sodium Clathrate [Warfarin] 1 0 0 Deleted
49, 1,2-Di-P-tolylethane-1,2-dione dioxime 3 - 3 No change

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

B Qo

Page 39 of 94



MAHARASHTRA POLLUTION CONTROL BOARD  ©

50. Ethyl 2,4,6-tri-O-benzoyl-B-D- 3 3 No chanee

thiogalactopyranoside (PF-06460245) &
51, Amine HCI salt 090602 3 0 Deleted
52. N—(3,5-dichloro-4-((6-oxo—1,6-dihydropyridazine—

3-y1) oxy) phenyl) benzamide (Intermediate-C) 2 2 No change
53. N-cyanoacetylurethane (NCAU) 2 2 No change
54, 4-acetyle—4’-(benzyloxy)-2’,5’-dimethoxy—[l,l ’-

biphenyl]-2-carboxylic acid Compound 7 (SGL | 2 2 No change

Chemistry)
55. R)-2-(2(3-

(((benzy]oxy)carbonyl)amino)pmpyi)phcnoxy) 1 1 No change

propyl 4-methylbenzenesulfonate (LP101 9c)
56. Adrenalone HCI 5 5 No change
57. Dibenzyl Artereone 5 5 No change
58. 2-(5{(3-Methyloxetan-3-yl)methoxy)-1H-

benzo[d] imidazol-1-yl) quinolin-8-c1 (ASP-187) | ° 3 No change
59. Apalutamide 1 1 No change
60. Ziprasidone Nucleus 2.5 2.5 No change
61. BG4 (5-.an'.11no-3-(4-phemxyphenyl)-lH- 25 25 No change

pyrazole-4-carbonitrile)
62. BG-8  (tert-butyl (E)-4-(3(dimethyl  amino)

acryloyl) piperidine-1 -carboxylate) 2 2 No change
63. PF -06850062 (({(1R,58,61)-3-benzyl-3-

. . N

azabicyclo[3.1.0Jhexan-6-yl)methanof) L3 .5 © change
64. ll.{-Pyrrolo[2,3—D] Pyrimidine -2, 4( 3H, 7H)- 25 25 No change

Dione
65. 2,4-Dichloro Pyrimidine 25 25 No change
66. 3-Cyano-5-Hydroxy Pyridine 2.5 2.5 No change

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load™ dtd. 4.0th March 2023
Page 40 of 94

7 Qe




-

MAHARASHTRA POLLUTION CONTROL BOARD

67. Bay-28288113 (N-({R)-chroman-4-y1)-7-fluoro-4- -

(3-fluoroazetidin- 1-y1)-8-(2,3,5-trifluorophenyl) 1.5 1.5 No change

quinoline-3 -carboxamide)
68. R & D Products 0.5 - 0.5 No change
69. Distillation of spent solvent 20 - 20 No change
70. Tolazoline HCI 2 - 2 No change
71. Potassium  6-(4-amino-2,6-dichlorophenoxy)-4- -

isopropylpyridazin-3-olate [Intermediati F] ? 1 ! No change
72. Pravibismane- API 1 - i No change
73. SNDX-5613-5 OR N-Ethyl-5-fluore-N-

isopropyl-z-(pyrimidin-S—ylf)xy) be{.zamid'e) 0 L5 15 Newly added
74. SNDX-5613-8 OR (Tert-butyl 2- (5- (2- (ethyl

isopropyl) carbamoyl) -4-fluorophenox -

:yr?mi§5134-yl) -2,7-d¥alaspiro [3.5l], nonai:e-'f- 0 15 15 Newly added

carboxylate)
75. SNDX-5613-10A OR (trans-4-

{{ethylsulfonamido)cyclohexyl) methyl-4- | 0 1.5 1.5 Newly added

methylbenzene sulfonate)
76. Ligand OR (TBUPDI) 0 L5 1.5 Newly added

The overall production quantity will remain same. Total Production capacity of above mentioned products shall not exceed 65 MT/M

B. Pollution load Details:

() Water & Wastewater Aspect
Before Product Mix
Sr. articular Quantity inEffluent Segregation | COD COD TDS TDS
No. CMD n CMD
(Strong) (Weak) (Strong) {(Weak)
Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Poliution Load” dtd. 10th March 2023
Page 41 of 94

2

Sy




MAHARASHTRA POLLUTION CONTROL BOARD

Strong Weak rngll ll(glday mgA }xg/day ,mg/l ]Kg/day mg/1 ll(g/day‘

1 Water Consumption  [80.40 Not applicable

2 Trade Effluent Generation

A Process Activity 9.40 14.73 19.70 50000 [736.5 000 P38.5 0000 [883.8 800 H1.24

B Cooling Tower & Boiler26 - 23 - k- 5000 1.5 - = 2800 p.44

C  Total 5.40 36.73 - 736.5 110 = 883.8 17.68

3 Domestic Effluent1 0 7 500 B.S n — P00 .3
Generation, CMD '

4 Other (Gardening) 5 = - - - — - - -- - -

After Product Mix:
Sr. ‘Particular Quantity inEffluent Segregation | COD CODb TDS TDS
No. CMD n CMD
(Strong) {(Weak) (Strong) (Weak)
Strong Weak rng/l }Kg/day mg/l day mgn day mg/l tl(glday
1 Water Consumption  [79.95 Not applicable

2 [TTade Effluent Generation

A Process Activity 38.95 14.16 19.70 50000 708 5000 P8.5 60000 B49.6 P8O0 ¥1.24
B Cooling Tower & Boiler26 - 2.3 -~ = 5000 {115 - - 2800 6.44
C Total 4.95 36.16 - 708 110 - 849.6 47.68

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 42 of 94



MAHARAﬁHTRA POLLUTION CONTROL BOAR_!j

3 Domestic Effluentl 0 - 7 e - 500 5 = - B00 B3
Generation, CMD

4 Other (Gardening) 5 - - -~ - - - - - k- =

e  Water Consumption will reduce by 0.45 CMD

e Effluent Generation will reduce by 0.57 CMD

¢ COD load for trade effluent will reduce by 28.5 Kg/day

e TDS load for trade effluent will reduce by 34.2 Kg/day

Treatment System
a) Trade Effluent:
Industry has segregated trade effluent into weak stream & strong stream and provided Effluent Treatment Plant (ETP) comprising of;

¢ Strong COD/TDS stream of 14.16 CMD: Treatment scheme comprising of primary (Equalization tank, primary clarifier/ primary
settling tank) stripper, Multi-effect evaporator with design capacity of 15 CMD followed by centrifuge.

* Weak COD/TDS stream 0f22.0 CMD: Treatment system comprising of primary (equalization tank), Secondary (Activated sludge
process), Tertiary (Pressure Sand filter. Activated carbon filter) with design capacity of 25 CMD. Followed by Reverse Osmosis -
of 50 CMD» capacity.

b) Domestic Effluent:

The domestic effluent is treated in sewage treatment plant of capacity 15 CMD.

(i) Air Emission Load :

Sr. No. | Stack attached to Fuel Before product After Product Mix Remark

. Mix

1 Boiler -1 Briquette 7 MT/ Day 7 MT/ Day No change
2 Boiler- 11/ LDO 0.5 MT/Day 0.5 MT/Day No change

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about "No Increase in Pollution Load” dtd. 10th March 2023

7 ;VOB/

Page 43 of 94



- MAHARASHTRA POLLUTION CONTROL BOARD

(i)

7

Thermo-pack
3 D.G. Set 500 KVA HSD 0.3 TPD 0.3 TPD No change
4 D.G. Set 1100 KVA HSD 1.0 TPD 1.0 TPD No change
5 Fire D.G. Set HSD 1.6 TPD 1.6 TPD No change
Hazardous Waste Load

Sr. No. Type of Category Generation per Year Remark

Waste j {As Per | Before product | After Product Mix

Schedule) Mix

1 Used / spent Qil 5.1/52 200 kg/M 200 kg/M No Change
2 Spent Solvent 20.2 190000 kg/M 196000 kp/M No Change
3 Process Waste & Residue 28.1 34666 kg/M 34666 kg/M No Change
4 Spent Catalyst/ Spent Carbon 282 6845 kg/M 6845 kg/M No Change
5 Spent Catalyst/ Spent Carbon 28.2 2000 Kg/M 2000 Kg/M No Change
6 Off Specification/ Discarded Drug, | 28.4 1000 kg/M 1060 kg/M No Change

medicine product

Spent Mother Liquor (Dilute Caustic Lye) | 286 10 MT/M 10 MT/M No Change

Spent Mother Liquor 28.6 17600 kg/M 17600 Kg/M No Change
9 Spent organic Solvent 28.6 81300 kg/M 81300 Kg/M No Change
10 Discarded Containers/Barrel/ liner 3341 100 Nos./M 100 Nos./M No Change
11 Chemical Sludge from Waste Water | 35.3 5823 kg/M 5823 kpg/M No Change

treatment
12 Chemical Sludge, Qil & grease skimming | 35.4 100 kg/M 100 kg/M No Change

residue

Minutes of 4th Technical Committee Meeting (2023-2024), for certification shout “No Increase in Pollution Load” dtd. 10th March 2023
Page 44 of 84



MAHARASHTRA POLLUTION CONTROL BOARD

13 Cotton rags and other cleaning material 332 100 Kg/M l 100 Kg/M No Change

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of Wastewater, Air emissions & Hazardous waste generation was discussed. Existing Consent to Operate, Environmental
Clearance, NIPL Certificate issued by M/s. SD Engineering Services Pvt. Ltd. and Product — Mix Proforma are taken on the record.

After due deliberations, Committee noticed that:

i Industry has applied for Change in Product Mix with no increase in the production quantity. The total production quantity will be
remaining same after product mix i.e. 65 MT/ M.

ii. The water consumption, trade effluent generation will be reduced by 0.45 CMD & 0.57 CMD respectively after product mix change.

fii. COD load will reduce by 28.5 Kg/day and TDS load will reduce by 34.2 Kg/day

iv. Committee noticed that, industry have segregated effluent into strong and weak stream
V. The overall hazardous waste quantity after product mix will remain same.
vi, The overall pollution load is not increased after change in product — mix.

Technical Committee Decision:
Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following conditions.
(i) Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website,
(ii) Industry should not manufacture any other product for which permission is not granted by the Board.
(iii)  Industry shall ensure connectivity of OCEMS to Board server.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

i T

Page 45 of 94



- MAHARASHTRA ?OLLUTION CONTROL BOARD

Agenda Item Ne.

Item No. 6

Propasal No.

MPCB-CONSENT-0000143507

Project Details

M/s. Varuneshwar Organic
B-48, MIDC Taswade, Karad

NIPL Certificate

NIPL certificate issued by M/s.

The committee was informed that, M/s. Varuneshwar Organic had expressed their inability to attend the said meeting. The commattee
considered the same and it was decided to defer the case.

Agenda Item Ne.

Item Neo. 7

Proposal No.

MPCB-CONSENT-0000143371

Project Details

M/s. Sahkar Maharshi Shankarrao Kolhe Sahkari Sakhar Karkhana Ltd.
20/2 At Sahajanandnagar, Post Shingnapur Kopargaon

NIPL Certificate

NIPL certificate issued by M/s.

The committee was informsed that, M/s. Sahkar Maharshi Shankarrao Kolhe Sahkari Sakhar Karkbass Ltd. had expressed their inability to
attend the said meeting. The committee considered the same and it was decided to defer the case.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

s

Page 46 of 94



. Ak

MAHARASHTRA POLLUTION CONTROL BOARD

Agenda Jtemn No. Item No .8

Proposal No. MPCB-CONSENT-0XX)147687.

Project Details Addition of De- Aromatized Solvent (DAS) products at existing refinery of M/s.Bharat Petroleum Corporation
(BPCL), Mahul Village ,Chembur,Mumbai

NIPL Certificate NIPL Certificate issued by M/s. Aditya Environmental Services Private Limited vide letter ref: AESPL/22-
23/NIPLO4 dated 05/01/2023
[...]
b) Other effluent: Industry has provided Effluent Treatment Plant and treated effluent is recycled in the process

ii)  Air Emission Load:
a) Flue Gas Emissions

Existing Fuel | Fuel Consumption after
. No. ta R

Sr. No Stack Attached to Fuel Consumption Change in Product Mix emark

. . . Conc. Spent | Conc. 120 MT/day + | Conc. 100 MT/day +
1 I tion Boiler 22.5 Reduced

nemeration Botler22.5TPH | ch + Coal Coal: 24 MT/day Coal: 20 MT/day
Minutes of 4 Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
) Page 56 of 94

> Cerag—



MAHARASHTRA POLLUTION CONTROL BOARD : _ e

fif) Solid and Hazardous Waste Load: No hazardous waste generation
Solid Waste;
Sr. No. Particulars Existing After products Mix Remark
1 Yeast Sludge 6 MT/day 6 MT/day No change

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to operate, Environmental
Clearance, NIPL Certificate issued by Techno green Environmental Solutions and product mix Pro-forma are taken on the record.

Committee after due deliberations noticed that;

Technical Committee Decision:
Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following
conditions,
(i) Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website.
(ii) Industry should not manufacture any other product for which permission is not granted by the Board.
(iii)  Industry shall ensure connectivity of OCEMS to Board server.

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 57 of 94

W



MAHARASHTRA POLLUTION CONTROL BOARD -

Agenda item No item No.10
Proposal No. MPCB-CONSENT-0000148145
Project Details M/s. Ramdev Chemicals Pvt. Ltd. -
Plot No. E-41/129 & 128/2, MIDC Tarapur, Tal & Dist:- Palghar.
NIPL Certificate NIPL certificate issued by Goldfinch Engineering Systems Pvt. Ltd.
Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-0000148145 along with the copies of documents seeking Renewal
with Amendment in Consent to operate based on change in product mix under the provision of EIA Notification 2006 amended on 02.03.2021.

Exiting Clearances:
1. Environmental Clearance is granted to the industry for expansion ref no. SEIAA-EC-0000000097 dated 12.05.2017.
2. The unit has valid consent to operate vide No: - Format 1.0/CC/UAN No. 0000102914/C0O/2108000987 dated 18.08.2021.

Project details:
A. Products with change in product mix as below:
As Per CTO Existing Qty. Qty. After product
~No, | N ’ ? rk
Sr. No ame of product MT/M MT/M Mix, MT/M Rema
1 Intermediate-A 0.5 0.0 0.50 No change
2 2-Amino Pyridine 0.5 0 0.5 No change
3 Other Bulk Products 0.5 0 0.5 No change
4 Premaquine Phosphate [P/BP 0.1 0 0.1 No change
Existing Product Increase by 1
5 Benzocaine LP. 10 1 11 M Y
iroxi Existing Product Increase by 1
P
6 iroxicam USP 10 1 11 MT/M.
7 Enalaprilmateate EP/BP/USP 0.75 0 0.75 No change
8 Mesalamine 10 -1) 0 Existing Product Deleted
9 Carbamezapin 5 -5 0 Existing Product Deleted

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “Ne Increase in Pollution Load” dtd. 10th March 2023

P G

Page 58 of 94



MAHARASHTRA POLLUTION CONTROL 80ARD

Sr. No. | Name of product ::Tl;; cTo, f;,?;:‘g Qty., gﬁ,ﬁﬁmdud Remark
10 Pregabalin-INT 2 0 2 No change
Existing Product Increase by 2
11 Entacapone 1 2 3 MT. /M.g Y
12 Meloxicam 10.79 0 10.79 No change
Existing Product Increase by 2
13 Metaxalone 3 2 5 M
14 Fenofibrate-INT 3 0 3 No change
15 Metaformin-INT 13.1 -13.1 0 Existing Product Deleted
16 Levetiracetam-INT 1 0 1 No change
. . Existing Product Increase by 1
17 Mirtazapine 1 1 2 . /M.g Y
i8 Quitipine Fumarate-INT 1 0 1 No change
19 Ziprasidone 3 0 3 No change
20 Baclofen 0.1 0 0.1 No change
21 Meta Chloropropiophenone 2 2 0 Existing Product Deleted .
2 2-Amino-5-Methyl Thiazole 2.5 1.7 42 f’f]’ﬁ’ﬁ; roduct Increase by
2 Methyl Benzothiazine Isopropy! 3 2 10 Existing Product Increase by 2
Ester MT/M.
24 6-Chloro 2-Oxindole 2 0 2 No change
25 1,3-Benzisothiazole Piperazine 2 0 2 No change
26 Celecoxib-INT(4-HBS) 10 0 10 No change
27 Clopidogrel Bisulphate 1 0 1 No change
28 Metoprolol 5 -5 0 Existing Product Deleted
29 Pentaprazole 2 0 2 No change
30 Etodolac-INT 5 -5 0 Existing Product Deleted

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

\MV/

Page 59 of 94

RN



MAHARASHTRA POLLUTION CONTROL BOARD -

Sr. No. | Name of product :TI;:; €To, f:;;:;lg Qty., I?’Itli, ;Iﬂ,re;';;roduct Remark

31 Ciprofloxacin 5 ¢ 5 No change

32 Zonisamide | 0 1 No change

33 Montelukast 0.05 0 0.05 No change

34 Rabeprazole 2 0 2 No change

35 Sodium Barbital 3 0 3 No change

36 HCQS 3 0 3 No change

37 Proprancl HCI 5 0 5 No change

38 Carbediliol (CV3) 3 0 3 No change

39 Glimepridel (GP4) 3 0 3 No change

40 PIP Acid 0.5 0 0.5 No change

41 Hydroxizine Pamoate 0.5 0 0.5 No change

42 Imipiramine HCI 0.5 0 0.5 No change

43 RBX 0.3 ] 0.3 No change

44 4-TBD 5 0 5 No change

45 5 Nitro vaniline 2 0 2 No change

34 Dihydrox; 5 Nitro
46 benzaldehy d):: Y 2 0 2 No change
Existing Product Increase by
47 5-CEO 0.6 0.4 i 0.4 MT/M.
3-Piperazinyl -1,2

48 Bm])iemmiaioleHCI(ZP) ! 0 ! No change

49 Piroxicam Beta Cyclodextrine 1 0 1 No change

50 Celecoxib Final 0 5 5 Added New Product
51 Aripriprazole 0 5 5 Added New Product
52 Pregabalin 0 5 5 Added New Product

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load”

e

S

dtd. 10th March 2023

Page 60 of 94



MAHARASHTRA POLLUTION CONTRCL BOARD

As Per CTO, Existing Qty., Qty. After product

Sr. No. | Name of product MT/M MT/M Mix, MT/M Remark
53 Sacubitril Valsartan 0 5 5 Added New Product
54 Retanilic Acid 0 2 2 Added New Product
55 Terbinafine 0 5 5 Added New Product
56 Dexritalinic acid 0 2 2 Added New Product
Total Quantity 154.29 0.00 154.29

Note: After Change in product mix total production capacity will be remains same i.e. 154.29 MT/M

Change in the product mix in its existing facility will be achieved by
)  Increasing production capacity of 8 existing products,
II) Addition of 7 new products
III) No Change in 35 Existing Products
IV) 6 Existing Products Deleted

B. Pollution load Details:
i} Water & Wastewater Aspect;

Before Product Mix
[Sr. No[Particulars Quantity in CMD
1 Water Consumption 183.44
2 Trade Effluent Generation

Total Flow, CMD [Flow, CMD [COD DS
Strong!WeakStrong eak Strong ,Weak
Mg/LKg/DayMe/LKg/Day| Mg/L [Kg/DayMg/LiKg/Day
a Process & Washing Activity 32.50 15 17.5 - = - k- -- - - -

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “Na Increase in Pollution Load” dtd. 10th March 2023
Page 61 of 94

g



MAHARASHTRA POLLUTION CONTROL BOARD h

Sr No.lParticulars yQuantity in CMD
b Cooling Tower & Boiler 32.64 2.64 - - - - - - fe
Total (Trade) 65.14 15 )50.14 60739910.81 340 {17.0 24954 374.19 860 W3.14
¢ | Domestic Effluent Generation, CMD | 5.67 5.67 (0 0 600 B40 Db 0 600 13.40

Domestic -5.67 CMD + Industrial — 65.14 CMD total effluent 70.81 CMD

After Product Mix
Sr. NoJj Particulars Quantity in CMD
1 Water Consumption 182.53
2 Trade Effluent Generation
Flow, CMD COD TDS
Sr. No Particular Total Flow, CMD Strong Weak Strong Weak
‘ StrongWea
Mg/L 2 ay] Mg/L ay ay|
a Process & Washing Activity 32.40 149 117.5] -- - - - - -- - -
b Cooling Tower & Boiler 32.64 0 |32.64] - - - - - - -- --
Total (Trade) 65.04 14.9 150.14559215 882.3 [340| 17 | 24735 368.5 | 860 | 43.1
¢ | Domestic Effluent Generation, CMD 5.67 5.67 0 0 600 | 3.40 0 0 1600 3.40
Domestic - 5.67 CMD + Industrial — 65.04 CMD; Total effluent 70.71 CMD
¢ Water Consumption will reduce by 0.91 CMD
* Effluent generation will reduce by 0.1 CMD

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

> Seor

Page 62 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

Average COD Load will reduce by 28.5 Kg/Day

It is seen from above figures that, after change in product mix the COD & TDS values of effluent are decreased. The existing ETP is treating
the waste water generated from the existing products to the consented standards. Since the waste water generated from the proposed product
mix will have reduction in pollution load in terms of COD, BOD & TDS, existing ETP is adequate to treat the waste water generated after
change in product mix. However, the adequacy study based on the values of existing waste water is also carried out and presented in
upcoming slide.

Treatment System

a)

Trade Effluent:

Generated effluent is segregated into Strong stream & lean stream. High COD/TDS stream of 15 CMD from process is treated in Primary
treatment, Stripper, MEE (design capacity of 20 CMD) followed by centrifuge. Condensate from MEE & lean stream (50.17 CMD) is
treated in conventional ETP (design capacity of 100 CMD) consisting of primary (Collection tank, Neutralization tank, Equalization tank,
primary clarifier/primary Settling tank), Secondary (Activated sludge process followed by Secondary clarifier), Tertiary treatment (Pressure
Sand Filter, Activated Carbon Filter). After tertiary treatment effluent is pass through RO (design capacity of 100 CMD). RO permeate is
recycled into the cooling tower & scrubbing and RO reject is fed to MEE to achieve Zero Liquid Discharge.

Salts from MEE sent to CHWTSDF & solvents recovered from the stripper Sale to authorized Party/CHWTSDF

Domestic sewage 5.67 CMD is being treated separately in STP having capacity 6 CMD, Treated domestic sewage after meeting the MPCB
norms mentioned in the consent is being used for gardening,

This existing effluent treatment facility is adequate even after proposed change in product mix.

ii) Air Emission load:

] .
Sr. Stack Attached As  per | Existing Fuel Fuel - Consump tn?n Stack
N ¢ Fuel CTO Cons tion after Change in Height Remark
R onsump Product Mix e
Boiler -1 Coal: 84
1 : 84 Kg/H Coal: 84 Kg/Hr 0
1 (2 - TPH) Coa Ke/Hr Coal r oal: 84 Kg/ 30m No Change
Switched over to
— .
2 Boiler -2 oo+ | FO™ 25| no s ke/mr LDO-25 Kg/Hr m cleaner fuel LDO in
(0.65 - TPH) Kg/Hr .
place of Furnace oil

Minutes of 4* Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

o

Page 63 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

3 Thermopack tpor | FO% 41\ bo.akemr LDO: 4 Kg/Hr 11m f]‘:;:::re(;uelozgo f:
(3 Lakh Keal/Hr) Ke/tir place of Furnace oil
4 DS Set-1 Hsp | HSD: 401 on 40 Lk HSD:40 Ltv/H fiiom the | No Ch
(250 KVA) Ltr/Hr ‘ ' r R | O Thanee
Note: * Switched over to cleaner fuel LDO in place of Furnace oil
() Process Emissions:
Sr. No. Stack Attached to Scrubbing Media Stack Height IRemark
S-1 Process Stack-1 Alkali Scrubber 7m No Change
S-2 Process Stack-1I Alkali Scrubber 7m No Change
S-3 Process Stack-111 Alkali Scrubber 7m No Change
S-4 Process Stack-IV Alkali Scrubber 7m No Change
$-5 Process Stack-V Alkali Scrubber 7m No Change
S-6 Process Stack-V] Alkali Scrubber 7m No Change
S-7 Process Stack-VII Alkali Scrubber 7m No Change
S-8 Process Stack-VII Alkali Scrubber 7m No Change
S-9 Process Stack-IX Alkali Scrubber 7m No Change
$-10 Process Stack-X Alkali Scrubber 7m No Change
S-11 ‘| Process Stack-XI Alkali Scrubber 7m No Change
S-12 Process Stack-XII Alkali Scrubber 7m No Change
§-13 Process Stack-XIII Alkali Scrubber 7m No Change
S-14 Process Stack-XIV Alkali Scrubber Tm No Change
S-15 Process Stack-XV Alkali Scrubber 7m No Change
S8-16 Process Stack-X VI Alkali Scrubber 7m No Change
Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 64 of 94

7



MAHARASHTRA POLLUTION CONTROL BOARD

Note: There is no change in the process stacks, existing process scrubbers with heights are adequate to control the process air
emission.
Flue Gas Emission and process emissions:

Sulphur
Stack No. Source APC, System | Fuel of Content Pollutant Standard
Provided/Proposed Type i
(in %)
150
Boiler -1 | Dust Collector Coal: 84 TPM )
S-1 2 - TPH) & Wet Kg/Hr 0.5 ug/Nm
Scrubber SO, 20.16 Kg/Day
i 150
Boiler -2 Stack with LDO*: 25 TPM 3
S-2 (0.65 - TPH) Adequate Ke/Hr 1.8 ug/Nm
) Height SO, 21.6 Kg/Day
Thermopack | Stack with . TPM 150
S-3 (3 Lakh Adequate ;3(:& s ug/Nm®
Kcal/Hr) Height S0 3.45 Kg/Day
S4 DS Set-1 Acoustic HSD:40 1.0 TPM 111§;)Nm3
— ) o .
(250 KVA) Enclosure Ltr/Hr 50, 192 Kg/Day
Process . . : 3
S-5 Stack.I Alkali Scrubber - -- Acid Mist | 35 mg/Nm
Process . g 3
5-6 Stack-I Alkali Scrubber - - Acid Mist 35 mg/Nm
Process . . . 3
S-7 Stack-111 Alkali Scrubber -- -- Acid Mist 35 mg/Nm
Process . PR 3
S-8 Stack-TV Alkali Scrubber -- -- Acid Mist | 35 mg/Nm
Process . A 3
s-9 Stack-V Alkali Scrubber - - Acid Mist | 35 mg/Nm

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

L o

Page 65 of 94



MAHARASHTRA POLLUTION CONTROL BCARD

S-10 IS’::C";S;I Alkali Scrubber - - Acid Mist | 35 mg/Nm®
s11 }s):::s‘sm Alkali Scrubber ~ - Acid Mist | 35 mg/Nm?
S-12 g:::lf\srm Alkali Scrubber ~ - Acid Mist | 35 mg/Nm’
$-13 Is’tr::]:s& Alkali Scrubber - - AcidMist | 35 mg/Nm®
S-14 g::f; Alkali Scrubber - - Acid Mist | 35 mg/Nm’
S-15 g:::;f;a Alkali Scrubber -~ -~ Acid Mist | 35 mg/Nm®
S-16 ;::zz_s;m Alkali Scrubber - - Acid Mist | 35 mg/Nm®
$-17 g::c"]‘f;m Alkali Scrubber - - Acid Mist | 35 mg/Nm®
S-18 g::;;-s;ﬂv Alkali Scrubber - - Acid Mist | 35 mg/Nm?
19 g:::f;v Alkali Scrubber - - Acid Mist | 35 mg/Nm?
$-20 SP:::;_S;W Alkali Scrubber -~ -~ Acid Mist 35 g/Nm’®

* Switched over to cleaner fuel LDO in place of Furnace oil

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about

T Qe

“No increase in Pollution Load” dtd, 10th March 2023

Page 66 of 94



iii) Hazardous Waste Load:

MAHARASHTRA POLLUTION CONTROL BOARD

After
Sr. Cat, As Per | Existing
P i
No Type of Waste No. UOoOM CTo. Qty. CIPM Disposal
Qty.
Sale to Auth. Party/ Pre-processing,
1 Distillation Residue 20.3 | MT/M | 2.896 2.896 3.023 Co-processing  -Cement Plant /
CHWTSDF
y | Chemical-containing residue arising [, [} 0 1 o 500 500 CHWTSDF
from decontamination
Empty Barrels/ Containers /Liners
3 contaminated with hazardous Chemicals/ | 33.1 | MT/M | 4.85 4.85 4.85 Sale to Authorized reconditioner
Wastes
4 Exhaust Air or Gas cleaning Residue 351 |MT/M |1 1 1 CHWTSDF
s Spe.nl: lon exchange resin containing 352 | Ke/M |4 4 4 CHWTSDF
toxic metals
6 Oil & Grease Skimming 354 |Lt/M | 100 100 100 CHWTSDF
7 Used or Spent oil 5.1 LitM ;9 9 9 Sale to authorized recycler
8 Contaminated cotton rags 332 |KgM | 150 150 150 CHWTSDF
. . Pre-processing,  Co-processing -
. 0 6 6
9 Spent Carbon or Filter Medium 362 | KgM 60 00 00 Cement Plant /CHWTSDF
Pre-processing, Co-processing &
10 | Sludge from Wet Scrubber 371 | MT/M | 4.5 4,5 4.5 Cement /CHWTSDF
11 Off Specification products 284 |MT/M |1 1 1 CHWTSDF
12 | Spent Carbon from process 283 |MTM 0454 |0.454 0.369 Pre-processing,  Co-processing -

Cement /CHWTSDF

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about

o

ey

“No Increase in Pollution Load” dtd. 10th March 2023

Page 67 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

After
Sr. Cat. As  Per | Existing .
D
No Type of Waste No. UoM CTO. Qty. CIPM isposal
Qty.
13 | Spent Catalyst 282 | MT/M | 0.03 0.03 0.03 CHWTSDF
14 | Spent Solvent 286 | MT/M | 1993 19.93 19.93 Sale to Auth. Party/CHWTSDE
15 | Empty Barrels/Containers/ Liners 33.1 [ No/M | 550 550 550 Sale to authorized reconditioner
. Pre-processing, Co-processing -

16 | Process Residue & Waste 28.1 {MT/M | 492 4,92 4.87 Cement /CHWTSDF
17 Chemical Sludge from waste water 353 | MT/M 23 2.3 CHWTSDF

treatment

Concentration or 14.8
18 | evaporation residues 373 | MT/M 12.5 12.5 CHWTSDF

(MEE Salts)*

* In the existing CTO, chemical sludge from waste water treatment is mentioned as 14,8 MT/M which is including MEE salts. Now, PP
have bifurcated it i.e. 12.5 MT/M MEE salts and 2.5 MT/M is ETP sludge.

Battery Waste

1 Battery Waste 1 MT/A Sale to Authorized Battery Recycler
E-Waste

1 E-Waste 1 MT/A Sale to Authorized E-Waste Recycler

Biomedical Waste
1 Yellow ja) Solid Waste |1 Kg/M ] CBMWTSDF

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

BT e

Page 68 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to operate, Environmental
Clearance, NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd and product mix Performa are taken on the record.

After due deliberations, Committee noticed that:

1. Industry has applied for Change in Product Mix with no increase in the production quantity. The total production quantity will be
remaining same after product mix.

2. The water consumption, trade effluent generation will remain same after product mix.

3. Even after change in product mix the COD & TDS values of effluent are decreased. The existing ETP is treating the waste water

- generated from the existing products to the consented standards. Since the waste water generated from the proposed product mix will

have reduction in pollution load in terms of COD, BOD & TDS, existing ETP is adequate to treat the waste water generated after
change in product mix

4. There is no change in the process stacks, existing process scrubbers with heights are adequate to control the process air emission.

5. Inthe existing CTO, chemical sludge from waste water treatment is mentioned as 14.8 MT/M which is including MEE salts. Now, PP
have bifurcated it i.e. 12.5 MT/M MEE salts and 2.5 MT/M is ETP sludge

6. The overall hazardous waste quantity after product mix will remain same.

7. The overall pollution load is not increased after change in product — mix

Technical Committee Decision:

Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following conditions;
(i) Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website.
(ii) Industry should not manufacture any other product for which permission is not granted by the MPCB.

(iii)  Industry shall ensure connectivity of OCEMS data to Boards server and transmit the data continuously for wastewater treatment
facility.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Inerease in Pollution Load” dtd. 10th March 2023

5 SN

Page 69 of 94



MAHARASHTRA POLLUTION CONTROL ROARD

Agenda Item No. Item No.11
Proposal No. MPCB-CONSENT-0000154116
Project Details M/s. Sumitomo Chemical India Ltd.

Address: Plot No. T-113, 137, 138, 251, MIDC Tarapur, Taluka &
District — Palghar, Maharashtra - 401506
NIPL Certificate . NIPL certificate issued by M/s. Enviro Resources.

Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-0000154116 along with the copies of documents seeking
amendment in existing consent to operate under change in product-mix under the provision of EIA Notification 2006 amended on 02.03.2021.

Exiting Clearances:
1. Environmental Clearance is granted to the industry vide J-11011/71/2001-1A II dated 14.06.2002.
2. Consent to Operate granted vide no. 1.0/ AS(T)/ UAN No. MPCB CONSENT-0000120558/ CR/ 2202001628 dated 25/02/2022. The
validity of the existing consent is up to 31/8/2025.

Project details:
A. Production Details:

T

1 Cypermethrin Technical (CPM) 150 -99.6 50.4 Production capacity
decreased by 99.6 MT/A

2 Fenvalerate Technical (FNV) 150 -99.6 50.4 Production capacity
decreased by 99.6 MT/A

3 Meta Phenoxy Benzaldehyde (MPB) | 300 -300 0 Product to be removed

4 d-Allethrin {Pynamin Forte / PPY) 150 -150 0 Product to be removed

5 Prallethrin Technical (ETOC) 300 : -170.4 1296 Production capacity

decreased by 170.4 MT/A

Minutes of 4 Technical Committee Meeting (2023-2024), for certification about “No Increase irt Pollution Load” dtd, 10th March 2023

&

Page 70 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

6 d-Phenothrin (98 Transphenothrin | 288 0 288 Ne Change
Technical) (98 Sum)
7 Fenpropathrin Technical (DTL) 1170 499.2 1669.2 Production capacity
increase by 499.2 MT/A
8 Cyphenothrin Technical (GKL) 0 60 60 New Product
9 Pyriproxyfen Technical (SLV) 0 2004 2004 New Product
10 Dimefluthrin (PWL) 0 60 60 New Product

i;he overall production quantity will remain same. Maximum 8 Nos. of products shall be manufactured at any given point of time. The overall total
production quantity will not exceed 2508 MT/M.

B. Pollution load Details:
(i) Water & Wastewater Aspect

Before Product Mix
Sr. No. [Particular Quantity [Effluent CcOoD COD TDS TDS
in CMD [Begregation in | (Strong) (Weak) (Strong) (Weak)
CMD
Strong | Weak rngll Il(glday mg/1 ng/day mg/l Kg/day mg/ IKgIday
[ 'Water 127 Not applicable
Consumption
2 Trade Effluent Generation
A Process 24 16 - 2155 $44.33 |- - 6616 2509.2 - -
Activity 77
B Cooling Towen56 - 24 - - 350 196 +~ fF P00 504
& Boiler
C Gardening 37 = - - - = -~ - b - --
Total 117 16 24 92155 344.33 B50  [19.6 6616 2509.2 D0 50.4
i

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

= J O

Page 71 0f 94



MAHARASHTRA POLLUTION CONTROL BOARD

3 Domestic 10 - 8 = 300 B - - - -

Efluent

Generation,

CMD

After Product Mix:
COD
ffluent COD TDS TDS
o s tion in (Weak)
Sr. . Quantity in]> 5 82
K
No. 1Partacular CMD CMD (Strong) (Strong) (Weak)
Strong Weak g/l 'Kg/day mg/l }Kglday rngll fl(g/day g/l Kg/day

1 Water Consumption [125 Not applicable

2 Trade Effluent Generation

A [Process Activity D2 16 — 114662[330.37 . 2514082495.6 L |-

p [ooling Tower & o 24 |- u 350 (196 |- |- 000 [50.4
Boiler

C  |Gardening R7 " - [ n [ [ L L

5408,

D [Total 115 16 24 14662[330.37 50 |[19.6 (| p495.6 Poo 50.4
Domestic  Effluent

3 Generation, CMD  |\° B 8 B B poo B ™ - N

e Water Consumption will decrease 127 CMD to 125 CMD

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

uJ/‘/

e

Page 72 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

e COD load for trade effluent will reduce by 13.96 Kg/day
® TDS load for trade effluent will reduce by 13.6 Kg/day

Treatment System
a) Trade Effluent:
Industry has segregated trade effluent into weak stream & strong stream and provided Effluent Treatment Plant (ETP) comprising of;

. Strong COD/TDS stream of 16 CMD: Treatment system comprising of Primary (Collection tank, Neutralization tank,
Equalization tank, Flash mixer, Primary Clarifier/Primary Settling Tank) , Multi effect evaporator (3 stage) with design
capacity of 20 CMD followed by ATFD. The MEE condensate is treated in weak stream ETP,

. Weak COD/TDS stream of 24 CMD: Treatment system comprising of Primary (Collection tank, Neutralization tank,
Equalization tank, Flash mixer, Primary Clarifier/Primary Settling Tank), Secondary (Activated sludge process), Tertiary
(Pressure sand filter, Activated carbon filter) with design capacity of 40 CMD

b) Domestic Effluent:

The domestic effluent is treated in sewage treatment plant of capacity 12 CMD.

(ii) Air Emission Load :

Sr. No. | Source Fuel Before Product Mix | After Product Mix | Remark

1 Boiler No.1 (1.5 TPH) | Briquettes (Solid) / LDO { 4 MT/Day 4 MT/Day No Change

2 Boiler -2 (1.5 TPH) (Standby)

3 (84) DG Set— 1 750 kVA 110 Lit/day 110 Lit/day No Change
(85) DG Set -2 750 kVA

Minutes of 4t Technical Committee Meeting {2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

o

Page 73 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

(iii) Hazardous Waste Load:

Sr. Description Category| UOM Before Product | After Product | Remark
No. No. Mix mix
1 |Used or spent oil 5.1 MT/A | 1 No change
2 |Wastes or residues containing oil 5.2 MT/A 0.5 ¢.5 No change
3 |Contaminated aromatic, aliphatic or napthenic| 20.1 MT/A 1 1 No change
solvents may or may not be fit for reuse.
4 |Spent solvents 20.2 MT/A 1 1 No change
5 |Process wastes, residues and sludges 21.1 MT/A 0.2 0.2 No chanpe
6 |Process wastes or By — Products (HCL Solution,| 29.1 MT/A 2844 2844 No change

Sodium Sulphite Solution, Aluminium Chloride
Solution, Phenolic Solution, Potassium Bromide

Solution)
7 [Sludge containing residual pesticides 29.2 MT/A I5 15 No change
8 [Date-expired and off-specification Pesticides 29.3 MT/A 0.3 03 No change
9 |Discarded Liners used for Haz. Chemicals 33.1 MT/A 0.5 0.5 No change
10 [Empty barrels /containers /liners contaminated| 33.1 Nos./A 1700 1700 No change

with hazardous chemicals /wastes
11 [Spent ion exchange resin containing toxic metals] 35.2 MT/A 0.4 0.4 No change
12 |MEE Salts 38.3 MT/A 922 922 No change
13 |Oil and grease skimming 354 MT/A 04 0.4 No change
14 |ETP Sludge 353 MT/A 360 360 No change
15 [Spent catalysts 29.5 MT/A 0.3 0.3 No change
16 [Spent carbon or filter medium 36.2 MT/A 1.2 1.2 No change
17 |Miscellaneous Wastes contaminated glass, wool,| other MT/A 4 4 No change

rock wool, asbestos, Teflon, used gaskets, Teflon
impregnated/graphite rope glands, waste lumina,
separated from dryer, thermocol, used safety]
items.

All 17 nos. of category of Hazardous wastes remain unchanged.
Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

iy

Page 74 of 94

JOIE =



MAHARASHTRA PCLLUTION CONTROL BOARD

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of Wastewater, Air emissions & Hazardous waste generation was discussed. Existing Consent to Operate, Environmental
Clearance, NIPL Certificate issued by M/s. Enviro Resources and Product — Mix Proforma are taken on the record.

After due deliberations, Committee noticed that:

i, Industry has applied for Change in Product Mix with no increase in the production quantity. The total production quantity will be
remaining same after preduct mix i.e., 2508 MT/ M.

ii. The water consumption will decrease by 2 CMD whereas trade effluent generation will remain same after product mix.

iii. COD load will reduce by 13.96 Kg/day and TDS load will reduce by 13.6 Kg/day

iv. Committee noticed that, industry have segregated effluent into strong and weak stream and has provided separate treatment for
segregated trade effluent.

v. There is no change in the process stacks, existing process scrubbers with heights are adequate to control the process air emission

vi. The overall hazardous waste quantity after product mix will remain same.

vii. The overall pollution load is not increased after change in product — mix.

Technical Committee Decision:
Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following conditions.
(i) Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website.
(ii) Industry should not manufacture any other product for which permission is not granted by the Board.
(iii) Industry shall ensure connectivity of OCEMS to Board server.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

> S

Page 75 of 94



MAHARASHTRA POLLUTION CONTRGL BOARD

Agenda item No item No.12
Proposal No. MPCB-CONSENT-0000150853
M/s. Clean Science & Technology Limited.

Project Details Plot No-28,MIDC Kurkumbh, Tq-Daund Dist.- Pune 413802
NIPL Certificate NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd.
Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-0000150853 along with the copies of documents seeking
amendment in existing consent to operate under change in product mix under the provision of EIA Notification 2006 amended on 02.03.2021.

Exiting Clearances:
1. Environmental Clearance is granted to the industry for expansion ref no. SEAC-2014/CR-85/TC-2 dated 04.06.2016. The unit has valid
consent to operate vide No: - Format1.0/CC/UAN No. 0000103840/CR/2106000635 dated 14.06.2021.
2. Industry has submitted proposal on PARIVESH portal on 09.12.2022. Single Window No (SW/2350/2022)

Project details:

A. Products with change in product mix as below:

.. . roposed
Sr xisting Productio ddition {(+)AProduction
i HName of Product under API & Intermediates uantity as per CTQ, . . o
No MT/A letion (-) (TPA) Quantity,
MT/A
i Hydroquinone/Catechol/Mono Methyl FEther of Hydroquinonej 8400 (- 1200 7200

(MEHQ)/Guaiacol & Derivatives
2 | 4-Methoxy Acetophenone / 4- Methoxy Propiophenone 3000 0 3000

Butylated Hydroxy Anisole (BHA) & Derivatives (Route I- Without
Using Tolene / Route 2- By Using Tolene)

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about *No Increase in Poliution Load” dtd. 10th March 2023

7 Qe

3 1800 0 1800

Page 76 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

4 | 4- Methyl Catechol 100 (-) 100 0

5 | Anisole & Derivatives 1200 (-) 1100 100

6 | Zeolite/Zirconium Catalyst 50 0 50

7 | Veratrole & Derivatives 0 {+) 1200 1200

8 | Guethol 0 {+) 200 200

9 | TBT (Tertiary Butyl Toluene) 0 (+) 540 540
Total 14550 -460 14090

i. Change in the product mix in its existing facility is achieved by Addition of 3 new products, No Change in 3 Existing Products,
decrease in production capacity of 2 existing products & Deletion of 1 Existing Produets.

ii. The proposed activity is in such a way that the total production will decreased i.e. 460 MT/A, keeping the pollution load within the
consent limit,

B. Pollution load Details:
i) Water & Wastewater Aspect

Before Product Mix
Sr. No.Particulars Quantity in CMD
1 Water Consumption 568.4
2 Trade Effluent Generation
Sr. No | Particular Total Flow, CMD |Flow, CMD /COD TDS

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

= - Qe

Page 77 of 94



MAHARASHTRA POLLUTION CONTROL BOARD

Sr. No.Particulars Quantity in CMD
Strong ,Weak Strong Weak
StrongWeal
M, ayMg/LiKe/Day Mg/L [Kg/DayMg/L Kg/Day
a | Process & Washing Activity 42.8 0 42.8 |- L- el - — = -
b | Cooling Tower & Boiler 114.4 0 114.4F |- - - - - - -
Total (Trade) 157.2 0 157.2- |- 9652 15169 | —- - 7155 1124.5
¢ [ Domestic Effluent Generation, CMD | 19 0 i9 |- - 600 114 |- - 600 11.4
Grand Total 176.2 0 176.2 - |- 8676 (1528.3 |- — 0448.21135.9
After Product Mix
Sr. No. |Particulars lQuantity in CMD
1 Water Consumption | 568.4
2 Trade Effluent Generation
Tora IFIO% CMD oD TDS
Sr. No | Particular Flow, !W Strong lWeak Strong eak
CMD [Strong eak
Mg/L  Kg/Day Mg/L ay| Mg/L [Keg/Day Mg/L |Kg/Day
Process & Washing
a Activity 39.8 0 39.8 - = - - - = - -~

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

A

Page 78 of 94



=

MAHARASHTRA PGLLUTION CONTROL BOARD

Sr. No. [Particulars Quantity in CMD
b Cooling Tower & |, .. | 1144 |- . . L _ . . .
Boiler
Total (Trade) 1541 P 1541 0 0 9524 1467.5 | 0 0 6180 1952.5
Domestic  Effluent
¢ Generation, CMD 19 0 19 B B B B B B B B
Grand Total 1731 P 173.1 |- - ri544 1479.1 |- - 5568 963.9

e No Change in Water Consumption
s Effluent generation will reduce by: 3.1 CMD
e Average COD Load will reduce by: 49.2 Kg/Day

e It is seen from above figures that, after change in product mix the COD, BOD & TDS values of effluent are reducing by about
3.21%, 20.57 % & 15.14 % respectively

® The existing ETP is treating the waste water generated from the existing products to the consented standards. Since the waste water
generated from the proposed product mix will be reduced by 3.1 CMD and has the reduction pollution parameters viz. COD, BOD
and TDS than the existing production profile, it is clear that the existing ETP is adequate to treat the waste water generated after
the change in the product mix. However, the adequacy analysis is based on the values of existing waste water parameters as they
are the same as the parameters of the waste water generated from the proposed product mix.

s Pollution load of all parameters are calculated on the basis of worst case scenario .

Treatment System

Trade Effluent:
*  Effluent Treatment Plant (ETP) of Design capacity of 192.00 CMD

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

= Qoo

Page 79 of 94



~ MAHARASHTRA POLLUTION CONTROL BOARD -

*  Consisting of Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary Settling tank),
Secondary /{Activated sludge process), Tertiary Treatment (Pressure sand filter, Activated carbon filter).

*  Advance treatment (Reverse Osmosis, Multi effect evaporator) for treatment of 173.1 CMD of trade and Domestic effluent.

«  The Effluent plant shall operate to treat the trade effluent and recycle the entire treated effluent into the process for various purpose such
as for cooling, process and scrubbing with metering system so as to achieve Zero Liquid Discharge.

*  There shall be no discharge on land or outside factory premises.

* Sewage is being treated in secondary treatment of ETP as combined treatment.

*  MEE salts are dispose to CHWTSDF.

*  This existing effluent treatment facility is adequate even after proposed change in product mix,

ii)  Air Emission Load:
Sr. Existing - Fuel | Fuel Consumption after Change in Stack
Stack Attach F APC
No. tack Attached to el Consumption Product Mix system Height
Boiler-1 (5 TPH) Coal | 16 MT/Day 16 MT/Day Fabric Bag Filter/ Multi
Cyclone
S-1 30m
Thermopack (8 Lacs Fabric Bag Filter /Multi
Kcal/Hr) Coal | 2.5 MT/ Day 2.5 MT/Day Cyclone
Boiler (12 Fabric Bag Filter/ ti
s | Boiler 12TPH) Coal | 25 MT/Day 25 MT/Day abric Bag Filter/ multi | o
Cyclone
Thermopack  (4Lacs Fabric Bag Filter/ multi
Kcal/Hr) Coal | 1.5 MT/ Day i.5 MT/Day Cyclone
83 Thermopack . . .1 30m
F. Bag Filt |
(10 Lacs Kcal/Hr) Coal | 03 MT/Day 3 MT/Day abric Bag Filter/ multi
Cyclone
Acoustic Enclosure
S5-4 DG Set (750 KVA) HSD | 50 Ltr/Hr 50 Ltr/Hr Stack 22 m
Minutes of 4th Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load™ dtd. 10th March 2023
Page 80 of 94

}

7 D



MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Existing Fuel | Fuel Consumption after Change in Stack
No. Stack Attached to Fuel Consumption Product Mix APC system Height
DG Set (1010 KVA) | HSD | 70 Ltr/Hr 70 Lit/Hr ‘;‘;‘;‘f‘“’ Enclosure
Flue Gas Emissions:-
Sr. No. Source Parameters: Before ch.ange n Ai"ter change in product- MPCB Norms
product-mix mix
TPM (From Coal) 40-60 mg/Nm® No Change 150 mg/Nm?
Boiler-1
S0O; (Coal) 9-25 kg/day No Change 160 Kg/day
8-1
TPM (From Coal) 40-60 mg/Nm’* No Change 150 mg/Nm?
Thermopack
850, (Coal) 9-25 kg/day No Change 25 kg/day
TPM (From Coal) 40-60 mg/Nm® No Change 150 mg/Nm®
S-2 Boiler
S0: (Coal) 9-25 kg/day No Change 250 Kg/day
TPM (From Coal) 40-60 mg/Nm’> No Change 150 mg/Nm®
Thermopack
S0z (Coal) 9-25 kg/day No Change 15 Kg/day
S-3
TPM (From Coal) 40-60 mg/Nm* No Change 150 mg/Nm?
Thermopack
80 (Coal) 9-25 kg/day No Change 30 Kg/day
54 DG Set-1 TPM (From HSD) 40-70 mg/Nm’ No Change 150 mg/Nm?
Minutes of 4+ Techrical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 81 of 94

s

S




MAHARASHTRA POLLUTION CONTROL BOARD

80, (From HSD) 1-3 kg/day No Change 24 Kg/day
TPM (From HSD) 40-70 mg/Nm® No Change 150 mg/Nm?
DG Set-2 ‘
S0O; (From HSD) 1-3 kg/day No Change 34 Kg/day
iii) Hazardous Waste Load
Sr. Existing | After Change in .
. No, E X U D
No Type of Waste Cat. No. | As Per EC As Per CTO Qty. Product Mix Qty. oM isposal
1 Process residue & Waste 28.1 1.305 1.305 1.305 1.305 MT/M CHWTSDF
Chemical Sludge from waste * +
. D
2 water ent 353 5 5 60 60 MT/M CHWTSDF
Empty barrels/ containers/ liners R
3 | contaminated with hazardous | 33.1 15 15 15 15 NoM | 32¢ to Authorized Party/
. CHWTSDF
chemicals
4 Process residue (DMC) 28.1 650 650 650 53.6 MT/A Sale to Authorized Party
Process residue (Acetic .
. . . T/A t P
5 Acid/Propionic Acid ) 28.1 1250 1250 1248.3 1248.3 M Sale to Authorized Party
6 Process residue (10% phenol) 28.1 100 100 100 3.2 MT/A Sale to Authorized Party
Process residue {Sodium .
7 . - T5* ‘ M
Sulphate 100%) 28.1 419.75 0 480 T/A Sale to Authorized Party
1o |FProcess  Residue  4-Ethoxy |, | - - 0 200 MT/A Sale to Authorized Party
phenol
Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 82 of 94

e




MAHARASHTRA POLLUTION CONTROL BOARD

* MPCB had put a condition in current valid CTO for amendment in EC for Sodium sulphate and ETP sludge. Sodium Sulphate was used as dehydrating
agent in manufacturing process of some products. As PP have removed the dehydrating step from the manufacturing process, there will not be any generation of
Sodium suphate from existing activity. Hence, while applying for EC amendment, PP applied for amendment in EC, for ETP shudge i.e. from 5 MT/M to 60
MT/M only and have omitted the plan of amendment in EC for Sodium sulphate 419.75 MT/M.

Note: After Change in Product Mix, Hazardous waste is decreased from 2004.8 to 1998.2 MT/A i.e. 6.6 MT/A. While ¢alculating total hazardous waste from
existing production profile, Sedium Sulphate is not considered as PP is not applied it for amendment in EC

Non-Hazardous Waste

oy After Change in

Sr. No Type of Waste As Per | As Per | Existing Product Mix | UOM Disposal

EC CTO Qcy.

Qty.

1 Plastic waste 150 -1 400 400 400 Kg/M Sale to Recycler

200
2 Packing Material KgM |2 2 2 MT/A Sale to Recycler
3 Boiler Ash 3 6 6 6 MT/Day Sale to Brick Manufacturer

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to operate, Environmental
Clearance, NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd and product mix Proforma are taken on the record.

Committee after due deliberations noticed that;

i Change in the product mix in its existing facility is achieved by Addition of 3 new products, No Change in 3 Existing Products, decrease
in production capacity of 2 existing products & Deletion of 1 Existing Products.
ii.  The proposed activity is in such a way that the total production will decreased i.e. 460 MT/A, keeping the pollution load within the

consent limit.

Minutes of 41 Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

>

Page 83 of 94




MAHARASHTRA POLLUTION CONTROL BOARD

iii.  Itis seen from above figures that, after change in product mix the COD, BOD & TDS values of effluent are reducing by about 3.21%,
20.57 % & 15.14 % respectively.
iv.  The existing ETP is treating the waste water generated from the existing products to the consented standards. Since the waste water
generated from the proposed preduct mix will be reduced by 3.1 CMD and has the reduction pollution parameters viz. COD, BOD and
TDS than the existing production profile, it is clear that the existing ETP is adequate to treat the waste water generated after the change
in the product mix. However, the adequacy analysis is based on the values of existing waste water parameters as they are the same as
the parameters of the waste water generated from the proposed product mix.
v.  Pollution load of all parameters are calculated on the basis of worst case scenario
vi.  There is no change in the process stacks, existing process scrubbers with heights are adequate to control the process air emission.
vii.  After Change in Product Mix, Hazardous waste is decreased from 2004.8 to 1998.2 MT/A i.e. 6.6 MT/A. While calculating total
hazardous waste from existing production profile, Sodium Sulphate is not considered as PP is not applied it for amendment in EC.
vili.  The overall pollution load is not increased after change in product — mix.

Technical Committee Decision:
Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following conditions.
(i) Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website.
(ii) industry should not manufacture any other product for which permission is not granted by the Board.
(iii)  Industry shall ensure connectivity of OCEMS to Board server.

Agenda item No item no 13
Proposal No. MPCB-CONSENT-0000155539
Project Details M/s. Sarex Overseas Ltd.
Plot No. N 129,130,131 & N 132 MIDC Tarapur
NIPL Certificate NIPL certificate issued by M/s.

The committee was informed that, M/s. Sarex Overseas Ltd had expressed their inability to attend the said meeting. The committee
considered the same and it was decided to defer the case.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

A Dy

Page 84 of 94



MAHARASHTRA POLLUTION CONTRCL BOARD

Agenda item No item No. 14
Proposal No. MPCB-CONSENT-0000156815
M/s. Emcure Pharmaceuticals Ltd.
‘ Plot No. 12/1, 12/2, F 11 Block, MIDC Pimpri, Haveli, Pune-Pune
NIPL Certificate NIPL certificate issued by Goldfinch Engineering Systems Pvt. Ltd.

Project Details

Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-0000156815 along with the copies of documents seeking
amendment in existing consent to operate under change in product mix under the provision of EIA Notification 2006 amended on 02.03.2021.
Exiting Clearances:

1. Environmental Clearance is granted to the industry for expansion ref no. SEAC-2511/CR-741/TC2 dated 12.05.2014. The unit has valid
consent to operate vide No: - Format1.0/AS(T)/UAN No, 0000124193/CR/2207000763 dated 15.07.2022.
2. Industry has submitted proposal on PARIVESH portal on 14.01.2023. Single Window No (SW/2362/2022)
Project details:

A. Products with change in product mix as below:

Sr. No Name Of Product Existing Production Quantity as | Proposed Production Quantity,
per CTO, MT/M MT/M

8- Amlodipine Besilate

1 API and Pharmaceutical Intermediates 2.0
(#)
R & D Products (Max. 100 Kg/M)

2.0

(#) List of Products under API and Pharmaceutical Intermediates is as below;

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023
Page 85 0f 94



MAHARASHTRA POLLUTION CONTROL BOARD

1 Acetozolamide Desvenlafaxine Cidofovir

2 Dexrabeprazole sodium Dexmedetomidine Hydrochloride | Milrinone

3 Ferric Carboxy Maltose S (-) Pantoprazole Sodium Dydrogesterone
4 Metoprolol Succinate Pentamidine Isethionate Progesterone
5 Sevelamer Hydrochloride Nefopam Hydrochloride KR;CM? Products (Max. 100
6 Mefloquine Hydrochloride | Adenosine

7 gz’r;";‘;:r Disoproxif o Amlodipine Besilate

8 I]Slisrz::;fal::tamme Atenolol

9 Seratrodast Dexketoprofen Trometamol

10 Tolperisone Hydrochloride | Febuxostat

11 Cilnidipine Iron Sucrose Complex

12 Calcium Citrate Malate Isosulfan Blue

13 Amlexanox Metoclopramide Hydrochloride

14 Canrenone Prochlorperazine Edisylate

15 Emiricitabine Etodolac

16 Lafutidine Zoledronic Acid

17 Lumefantrine Triamterene

18 Carprofen Neostigmine Methylsulphate

19 Levosulpiride Ritonavir

20 (S)- Pregabalin

2] Troxipide

22 Cobicistat

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about

£ Qe

“No Increase in Pollution Load” dtd. 10th March 2023

Page 86 of 94



MAHARASHTRA POLLUTION CQNTROL BOARD

23 Esomeprazole (ESP09)
24 Ferrous Ascorbate

25 Maraviroc

26 Sucroferric Oxyhydroxide

97 Dexmethylphenidate
Hydrochloride

28 Levocarnitine

29 Lamivudine

30 Nevirapine

31 Topiramate

Note:

i. In EC and in the current valid CTO combined capacity of the preduct is mentioned under API1 and Pharmaceutical
intermediates without mentioning the names of individual products. However, while in the application of the CTO available on
the MPCB portal manufacturing process of 5¢ number of products with names were uploaded.

jii. Calculation of pollution load is done on the basis of list of products mentioned under API and Pharmaceutical Intermediates

uploaded by PP on the MPCB portal. Detailed list of product before & after change in product mix is as mentioned above;

After the change in product mix, the total combined production capacity of the plant will be remained same i.e., 2.0 MT/M.

ii. Change in the product mix in its existing facility will be achieved by Addition of 4 new products and inclusion of R & D product.
No Change in 19 Existing Products, Deletion of 31 Existing Products.

ili. The proposed activity is in such a way that the total production will remains same i.e. 2.0 MT/M, keeping the pollution load
within the consent limit.

iv. Pollution load is calculated on the basis of worst case scenario i.e. considering manufacturing of each product to the tune of 2
MT/M. Emcure can manufacture combination of products or each product to the tune of 2 MT/M (as per CTO).

-

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

2

Page 87 of 94



MAHARASH;{RA POLLUTION CONTROL BOARD

B. Pollution load Details:
i) Water & Wastewater Aspect

Before Product Mix
r. No.Particulars Quantity in CMD
1 | Water Consumption 80.8
2 | Trade EfMluent Generation
IFlow, CMD COD DS
Sr. No| Particular Total — Flow, IW Strong eak Strong Weak
CMD Strong Weak
P/L Ke/Daym Y Mg/L [Kg/DayMg/LKg/Day
a2 | Process & Washing Activity | 16 0 16 - - R - - — -
b | Cooling Tower & Boiler 3.0 0 3.0 |- = L- — - - - -
Total (Trade) 19.0 (0 19.0 p 0 453 [160.6 | 0 2721 151.7
o g:;‘:r’:z‘;n oap et s 5.0 -k B0 Bo | L koo Bo
d | Total Effluent 24.0 24.0 0 0 6816 1163.6 1 0 2279 54.7

Domestic -5 CMD + Industrial — 19 CMD total effluent 24 CMD

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

Page 88 of 94



-

MAHARASHTRA POLLUTION CONTROL BOARD

After Preduct Mix
Sr. No. |Particulars Quantity in CMD
1 Water Consumption 80.8
2 Trade Effluent Generation
[Flow, CMD COD TDS
Total
Sr. No | Particular Flow, Strong 'Weak Strong lWeak
CMD Strong [Weak
gL  [KgDay Mg/l [Kg/Day | Mgl |[Kg/Day MgL [Kg/Day
a Process & Washing Activity | 16 0 16 - -- - - -- - - -
b Cooling Tower & Boiler 3.0 0 3.0 - = = - - L - -
Total (Trade) 19.0 0 19.0 0 0 B453 [160.6 0 0 2721 1.7
Domestic Effluent
c Generation, CMD 9 5.0 - - 600 3.0 - - 600 3.0
d Total Effluent 24,0 24.0 0 0 6816 (163.6 0 0 2279 54.7

Domestic -5 CMD + Industrial — 19 CMD total effluent 24 CMD

No change in Water Consumption, Effluent generation and its quality.

It is seen from the above figures that, after a change in product mix there is no change in the COD, BOD & TDS values of effluent
coming from process and utility.
The existing ETP is treating the waste water generated from the existing products to the consented standards. Since the waste water
generated from the proposed product mix has the same parameters as the existing it is clear that the existing ETP is adequate to
treat the waste water generated after the change in the product mix. However, the adequacy analysis is based on the values of
existing waste water parameters as they are the same as the parameters of the waste water generated from the proposed product

mix.

Pollution load of all parameters are calculated on the basis of worst case scenario i.e. considering manufacturing of each product

to the tune of 2 MT/M.

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

.

Page 89 of 94




MAHARA&HTRA_PO LLUTION CONTROL BOARD

Treatment System

a) Trade Effluent:

* The generated waste water is being treated in full-fledged Effluent Treatment Plant (ETP) of designed capacity of 25.00 CMD. Existing
ETP is consisting of Primary {Collection tank, Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary Settling
Tank), Secondary (Activated sludge process), Tertiary (Pressure sand filter, activated carbon filter), Sludge treatment (Sludge drying bed)
for the treatment of 19 CMD of trade effluent from process.

*  Further primary treated sewage effluent 5 CMD combine to Effluent Treatment plant at Secondary stage (Aeration Tank). Total 24 CMD
trade effluent is being treated in the existing ETP having designed capacity of 25.00 CMD. As per the existing CTO treated effluent 9.5
CMD is being recycled/reused for utility purposes. Remaining is being discharged on land for gardening within premise after confirming
MPCB standards.

*  This existing effluent treatment facility is adequate even afier proposed change in product mix.

ii) Air Emission:
. L. Fuel Consumption
;r. ;Stack Attached 2,51,0 per gzli:mg i Fuet after Change in | Stack Height Remark
o ° umption Product Mix
Boiler-1
(0.6 TPH stand t::t')loD;ay432 LDO: 432 Lit/Day LDO: 432 Lit/Day No Change
By)
1 30 m (Combined
tack i
Boiler-2 FO: 8% | | Dow.78 Ke/hr LDO-78 KgHr or | %) ?u‘:;t?g(j)/ivsegrgoi: l:?::;
(1.5 TPH) Kg/Hr LSHS-78 Kg/Hr of Furnace oil
2 DS Set-1 3 m (from above
(S00KVA) HSD- 22 ) ] the roof)
\ DS Set.1 Lit/Hr HSD- 22 Lit/Hr HSD- 22 Lit/Hr 3 m (from above No Change
(500 KVA) the roof)

Minutes of 4th Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2423

SA»»T

Page 90 of 94



MAHARASHTRA POLLUTION CONTROL BOARD.

4 Process Vent-1 - - -- 10m No Change

Process Vent-2 '
5 -- - - 5m No Change

Process Vent-3
6 -- - -- S5m No Change

Note: * Switched over to cleaner fuel LDO/LSHS in place of Furnace oil
Fuel Gas Emission & Process Emission

Stack APC System Sulphur
lof T P t
No. Source provided/proposed Fuel of Type Content (in %) ollutan Standard
50
LDO TPM
Boiler-1 Stack 432 1.8 ll\f;gglm_‘i
o Lit/Day SO, Kg/Day
LDO-78 TPM 50
. Kg/Hr or LSHS-78 Mg/Nm3
Boiler-2 Stack kg/Hr 1.8 o 574
2 Kg/Day
DS Set-1 "Acoustic 50
S-2 TPM
1 (500 KYA) Enclosure HSD: 22 Lit/Hr 1.0 Mg/Nm3
DS Set-2 Acoustic
- S2K
$-3 (500 KVA) Enclosure 50 3-52Kg/Day
S-4 Process Vent-1 | Scrubber - - Acid Mist | 35 mg/Nm?®
s5 | ProcessVent-2 | g bber - - Acid Mist | 35 mg/Nm’
S-6 Process Vent-3 | gorubber - - Acid Mist | 35 mg/Nm®

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

= Uiy

Page 91 of 94



MAHARASHTRA POLLUTION CONTRCL BOARD

jii) Hazardous Waste Load;
As Per CTO. | Existing Qty. | After CIPM Qty. .
Sr. No | Type of Waste Cat. No. MLM MT/M MT/M Disposal
. Sale to authorized party /
1 Used/Spent Oil 5.1 0.21 0.21 0.21 CHWTSDF
2 Process Residue and wastes 28.1 1.1 1.1 1.5 CHWTSDF
3 Off specification products 284 I 1 1 CHWTSTF
4 Date-expired products 28.5 3 3 3 CHWTSTF
Sale to authorized party /
5 Spent solvents 202 1.5 7.5 10.0 CHWTSDF
R Co-Processing/ Pre-
6 . .
Chemical sludge from waste water | 35.3 5 5 2.5 Processing/ CHWTSTF
Authorized recycler/
7 Spent catalyst 28.2 0.5 0.5 0.1 CHWTSDF
Empty barrels /containers /liners ;
8 contaminated with hazardous | 33.1 0.5 0.5 0.5 Sale to authorized party /
) CHWTSDF
chemicals/wastes
Total Hazardous Waste Quantity (MT/M) 18.81 18.81 18.81 -
Note: There is no change in the Overall total hazardous waste quantity even after proposed Change in product mix.

E — Waste
Sr. s
No Type of Waste Qty. Disposal Path
I E - Waste 100 Kg/Annum Authorized re-processor

Minutes of 4% Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

7

Showp—

Page 92 of 94




MAHARASHTRA POLLUTION CONTROL BOARD

There is no change in E-waste quantity after proposed Change in product mix,
Biomedical Waste;

:1.; Type of Waste Qty. Disposal Path
Yellow- (Biomedical Waste-Yellow colored non- N
! chlorinated plastic bags) 50 Kg/M Common BMW Treatment Facility
- (Bi ical Waste- Autoct i —
9 CR::taiEllzll-:)medlcal aste- Autoclave safe plastic bags or 50 Kg/M Common BMW Treatment Facility

There is no change in Biomedical waste quantity after proposed Change in product mix.

Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product wise load
calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to operate, Environmental
Clearance, NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd and product mix Performa are taken on the record.

Committee after due deliberations noticed that;

i.

ii.

iii.
iv.

vi.
vil.
viii,
ix.

In EC and in the current valid CTO combined capacity of the product is mentioned under AP and Pharmaceutical intermediates without
mentioning the names of individual products. However, while in the application of the CTO available on the MPCB portal
manufacturing process of 50 number of products with names were uploaded.

Calculation of pollution load is done on the basis of list of products mentioned under API and Pharmaceutical Intermediates uploaded
by PP on the MPCB portal. Detailed list of product before & after change in product mix is as mentioned above;

After the change in product mix, the total combined production capacity of the plant will be remained same i.e., 2.0 MT/M.

Change in the product mix in its existing facility will be achieved by Addition of 4 new products and inclusion of R & D product. No
Change in 19 Existing Products, Deletion of 31 Existing Products.

The proposed activity is in such a way that the total production will remains same i.e. 2.0 MT/M, keeping the pollution load within the
consent limit.

Pollution load is calculated on the basis of worst case scenario i.e. considering manufacturing of each product to the tune of 2 MT/M.
Emcure can manufacture combination of products or each product to the tune of 2 MT/M (as per CTO).

No change in Water Consumption, Effluent generation and its quality.

Switched over to cleaner fuel LDO/LSHS in place of Furnace oil

There is no change in the Overall total hazardous waste quantity even after proposed Change in product mix

Minutes of 4t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 10th March 2023

g JoC

Page 93 of 94



IARASHTRA POLLUTION CONTROLBOARD (i Lt 4

Technical Committee Decision:

Technical Committee decided to recommend the case for change in product under product mix with a compliance of the following conditions;
() Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upload of six-monthly
compliance monitoring report on their official website,
(ii) Industry should not manufacture any other product for which permission is not granted by the MPCB,